DRAFT

DEVELOPMENT DOCUMENT FOR
EFFLUENT LIMITATIONS GUIDELINES
AND STANDARDS OF PERFORMANCE

RUBBER PROCESSING INDUSTRY

PREPARED BY ROY F. WESTON, INC. .
FOR UNITED STATES
ENVIRONMENTAL PROTECTION AGENCY
UNDER CONTRACT NUMBER €8-01-1510

DATED: June, 1973



DRAFT

NOTICE

The attached document is a DRAFT CONTRACTOR'S REPORT. It includes
technical information and recommendations submitted by the Contractor
to the United States Environmental Protection Agency ("EPA") regarding
the subject industry. It is being distributed for review and comment
only. The report is not an official EPA publication and it has not
been reviewed by the Agency.

The report, including the recommendations, will be undergoing
[...]
Plant well water is softened and then used for solution preparation. The
plant does not have its own steam generating plant and purchases steam
from an adjacent facility.

The main process wastewaters are generated at monomer recovery, crumb coag-
ulation, and rubber washing operations. Decant water from the monomer de-
cant system is recycled in part to the crumb slurrying operation. The
remainder, containing styrene and acrylonitrile, is discharged to the pro-
cess sewer system and has a significant COD. The coagulation liquor over-
flow is a brine-sulfuric acid mixture, with a low pH, high total dissolved
solids, and moderate COD, The crumb slurry overflow contains COD, crumb
rubber particles as suspended solids, and oil (when oil-extended forms are
produced). The crumb-laden slurry overflow and the overflow of coagulation
liquor pass through crumb settling pits where the crumb separates and is
removed periodically by a scoop. The cleaning of the crumb pits results

in a temporary upset as the settled crumb is disturbed and re-suspended.
This results in poor effluent quality from the pits for a short period.

The cleanup wastes from the latex vacuum and steam stripping units are
another process wastewater source. This wastewater is characteristically
high in COD and suspended solids, and contains uncoagulated latex. The
units are cleaned periodically and large volumes of water are used in this
operation. The resulting wastewaters are passed through settling sumps,
where rubber solids settle out.

Clean-out wastewaters from reactors and holding tanks are also produced
on an intermittent basis. These wastewaters, containing COD and suspended
solids, both as rubber solids and as uncoagulated latex, are also passed
through settling pits. Spent caustic soda scrub solution used to remove

Vii-15



DRAFT

inhibitor from butadiene prior to its polymerization, is bled into the
plant effluent; this waste stream has high COD, pH, alkalinity and
color, and contains some phenols, Its flow rate, however, is very low.

The carbon black storage facilities, consisting of railroad unloading
equipment, a storage hopper, and slurrying equipment, generates a waste-
water which is laden with fine carbon black particles. This wastewater
is the result of the washdown and cleanup of carbon black spills and
air-borne fallout. These wastewaters pass through two settling pits,
which operate in parallel, When one pit is full of carbon black waste-
water, the wastewater is allowed to settle and the second pit is filled,
The settling pits achieve satisfactory clarification of the wastewater,

The utility wastewaters consist of cooling tower blowdown and water soft-
ener regeneration wastes. (There is no boiler blowdown, since the plant's
steam is purchased.) One cooling tower has a very low blowdown rate,
since a high proportion of the tower's makeup is steam condensate. The
other cooling tower has a normal blowdown rate and generates wastewater
containing chromium, zinc, and other heavy metal ions,

The plant's effluent treatment system consists of chemical coagulation
and primary settling, followed by an aeration lagoon and a settling
lagoon. The primary settling facility and the sludge handling system

are shown in Figure Vili=1. 1in the chemical coagulation process, the pH
of the influent wastewater is first adjusted using sulfuric acid and
caustic soda. Coagulation chemicals (alum and polyelectrolyte) are added,
together with clay. The latex and fine suspended solids coagulate

around the clay, which causes the coagulated solids in the primary clari-
fier to sink. The solids from the primary clarifier are thickened and
pressure filtered, using a lime slurry and filter aid. The filter cake
is hauled away by truck to a landfill, The thickener supernatant is
returned to the head end of the plant, and the filtrate is discharged to
the aeration lagoon. The plant effluent quality is good:

cob 325 mg/L
BOD 25 mg/L
S$S 30 mg/L

The high residual COD concentration is typical of the high biological
resistance of the wastewater components. The plant currently is conduct-
ing pilot studies to investigate the feasibility of using activated car-
bon to reduce the residual COD. - The results to date indicate that a final
effluent COD of 130 mg/L could be reached, but the company concluded that
the costs to implement this system would be prohibitive.

Vii-16



FIGURE VI
PLANT J: CHEMICAL COAGULATION AND CLARIFICATION PLUS SLUDGE HANDOLING SYSTEM FOLLOWED BY BIO.OXIDATION TREATMENT

CHEMICAL
MIY TARK
FINAL ‘Q * ¢
EFFLUENT :}-’ T 15 PLATE AR
BISCHARGE SLUCGE | HIGH PRESSURE FILTER [&—— gfgi
PRIMARY EFFLUENT 10 ?i;l‘s'“ OVERFLEN FILTRATE L_
BIOLOGICAL TREATHENT 10 B10 TN
LAGDONS FILTER CAKE T0
CASCADE & HOPPER FOR L
4 3| .1 = FINAL msposu/
— _——@4 =
- (&1
3 surge | POP | = =
OFfF o
TANK
w Y
a
2 DECANT CORE BLOW —_— — Jr PRE COAT
< FINAL SETTLING @ CLEAR
T EFFLUENT WATER T
3 20NE
' ]
SLOY WIX SLUOGE
COND| TION ING € ——_W y
@ P
SLOW MIX P
CMEMICAL ADCITION LINE
HIGH SPEED M{X—rree—""
1
pH CONTROL

b o
1ivug

RAW
INFLUENT




DRAFT

Plant K

The plant complex consists of emulsion and solution styrene-butadiene
rubber (SBR) production facilities. The annual production capacity of
emulsion SBR is 200,000 metric tons and of solution SBR is 130,000 metric
tons. The complex is located in an industrial area with virtually no
land available for further expansion.

The emulsion crumb rubber is produced in non-extended, oil-extended, and
carbon-black-extended forms. The emulsion rubber processing plant is
arranged into essentially two parallel operations; each operation con-
sists of a solution preparation building, a polymerization area, a coag-
ulation and finishing building, and a monomer recovery complex. The
solution crumb rubber is produced also in non-extended, oil-extended and
carbon-black forms. The solution rubber processing facilities are simi-
larly divided into two parallel units; each unit consists of a polymer-
ization area, a crumb slurrying and finishing building, and a solvent
and monomer recovery complex. The solvent used is hexane,

The plant water supply is from on-site wells. The boiler feed water is
subjected to hot lime softening and normal boiler feed treatment chemi-
cals. The cooling tower makeup is treated with corrosion inhibitors,
anti-sealing agents, and slimicides. The process water used in emulsion
rubber production is zeolite softened. Untreated well water is used for
slurrying, rinsing, and washdown.

The principal emulsion process wastewaters are the coagulation liquor
overflow, the crumb rinse overflow, and the monomer recovery streams. The
coagulation liquor is a sulfuric acid-brine mixture with a low pH, high
total dissolved solids, and moderate COD. The crumb rinse overflow con-
tains floatable crumb rubber as suspended solids. |In addition, the slurry
overflows have high total dissolved solids and moderate COD.

The coagulation liquor and crumb slurry overflow pass through settling
pits, where the rubber solids separate. Under normal operation, the
separator pits work well, but they are not cleaned frequently enough, and
short-circuiting occurs. Furthermore, during the cleanout operation the
pit is disturbed, and the once-separated rubber escapes into the effluent,
Some pits contain an oil layer because baler hydraulic fluid or extender
0il leaks onto the floor and is washed down into the settling pit.

The wastewaters from the monomer recovery area are characterized by high
COD and suspended solids. These wastewaters originate at monomer decant
systems and cleanup operations, and contain uncoagulated latex, The waste-
waters from the periodic cleaning of the monomer recovery stripping columns

vii-18



DRAFT

contain highconcentrations of COD and of latex and rubber solids. These
waters pass through settling sumps to separate the rubber solids and the
floating oils., These pits are also cleaned out periodically.,

The caustic scrub solution is discharged to the final effluent when it
becomes saturated with inhibitor. This wastewater is of very low flow
(less than 1 gpm), but has high COD, pH, alkalinity and color. When the
latex storage and the blend tanks are cleaned, the latex-~laden rinse
water can be used for latex blending if its solids content is greater
than 2 percent. Tankage rinse waters with rubber solids levels of less
than 2 percent are discharged to the plant effluent. The major contamin-
ant in this water is uncoagulated latex.

The carbon black slurrying area is equipped with a settling pit which
receives spillages and washdown wastewaters, The carbon black settles
out, and the wastewater overflows at a very low flow rate into the final
effluent. The settling pit is cleaned out periodically with a vacuum
truck.

The solution rubber process wastewaters are very similar to those of other
solution rubber production facilities. The principal streams originate

at the crumb slurrying operation and the solvent-monomer recovery areas,
The crumb siurry overflow has moderate COD, suspended solids, and total
dissolved solids. It passes through a settling sump, where suspended
solids are removed. The wastewaters from the solvent and monomer recov-
ery areas are stripped condensates and decants, and are characterized by
moderate amounts of COD and floating oils.

The utility wastewaters are boiler and cooling tower blowdown and water
treatment wastes. The boiler blowdown has high total dissolved solids and
a high pH, The cooling tower blowdown contains high total dissolved solids
and moderate levels of chromium and zinc from chemical inhibitors., The
spent lime slurry from the hot lime water treatment system exhibits a high
pH and suspended solids level. The lime slurry settles out in the plant
drain and must be mechanically removed at periodic intervals. The waste
from the zeolite softener regeneration is a concentrated brine solution
with high total dissolved solids. '

The wastewater treatment system consists of air flotation clarification
and biological treatment(refer to Figure V11-2). The wastewater first
passes through a mechanical bar screen which removes large rubber solids,
and is neutralized to pH 7.0 and dosedwith coagulant and flocculant aids
in a rapid-mix tank. The wastewater then.passes through a flocculator
tank and into the primary clarifier, where a slip-stream laden with air
is released near the bottom of the unit. The rising air bubbles carry
the suspended solids and oil-type contaminants to the surface, where they

vii-19



0Z-i A

FIGURE Vii-2
PLANT K: AIR FLOTATION AND BIO-OXIDATION WASTEWATER TREATMENT FACILITY

FINAL EFFLUENT
t

COMBINED SLUDGE

o
= | 2 v e—}n
(2] =] L o '
= 2 SLUDGE IMPOUNDMENT !
-l w A l
-t w
= | 8 . { «-}4
] l |
o » T 3 |
2 = H \ = Am(xjas o {
] = o O |
il - - SE -
] tu FINAL PRIMARY of &
= CLARIFIER SLUDGE CLARIFIER frd ]
w ["e YY) w
3 j = 3
z 4 [+ | | 5
= PRESSURE *
:ggsuna mm}uun TANK
NTION
TANK AERATED LAGOON
y FLASH
I , — NIX TANKS
FEED TANX 2;;"‘(’4’“"
WET WELL ALUM
: COAGULATION
TANK .
!
2 vl -
BAR SCREEN E—ido L
ANIONIC POLYELECTROLYTE
BAKE-UP TANKS f
Y
FEED
RAY
WASTEWATER TANK
CAT. POLYMER
FEED TANK ALUM FEED TANK

14vda



DRAFT

are.skimmed off. The clarified effluent flows into an aerated lagoon,
equipped with six aerators, where it is retained for 24 hours,

Effluent from the aerated lagoon is pumped to the secondary air flota-
tion clarifier, where biological solids are removed. Operations include
rapid mix of coagulation chemicals, flocculation, and clarification.

The primary and secondary sludges are pumped to an on-site sludge lagoon
for dewatering and drying. Studies are being conducted to dispose of

this sludge by off-site landfill or via incineration. The treatment plant
produces a high-quality effluent. Pollution parameters which are still
present at substantial levels after treatment are total dissolved solids
and COD. The residual COD underlines the inherent biological resistivity
of some of the wastewater constitutents.

Plant L

This plant has SBR, polybutadiene, resin, and oil-additive production
facilities. In addition, there is a rubber compounding facility which
produces sheet rubber as a customer service. The annual production
rates are:

Cold-emulsion SBR 120,000 metric tons
Hot-emulsion SBR 3,700 metric tons
Solution-type polybutadiene 52,000 metric tons
Solution SBR 10,000 metric tons

The plant is located in a rural area with land available for expansion.
Emulsion rubber production stared in 1943, solution type polybutadiene
in 1960, and solution type SBR in 1963.

The cold-emulsion type SBR is produced in non-extended, oil-extended,
and carbon-black-extended forms. It is used primarily in tire manu-
facture. This type of emulsion SBR is similar to that produced at the
other plants described in this section. The process for hot-emulsion
SBR is a higher-temperature polymerization and is non-extended; this
product is used primarily for electrical wire covering. The solution
type polybutadiene is produced as non-extended and oil-extended rubbers
and is used primarily in tire manufacture; toluene is the solvent.
Solution SBR is non-extended and has several end uses. The butadiene
used in the plant is received by pipeline from a neighboring plant,
and the styrene is shipped in by tank truck.

The plant's water supply consists of well water. The plant does not have
steam generating facilities but purchases steam from an adjacent plant.
The well water is treated with corrosion inhibitors, slimicides, and dis-
persants for cooling tower makeup and is softened to provide process water
for preparation of the emulsion rubber solution,

vii-21



DRAFT

The process wastewaters from emulsion rubber production originate
principally in two areas: crumb slurrying and monomer recovery oper=
ations. These wastewaters are typical of emulsion rubber production
facilities. The slurry overflow is passed through a crumb pit to
separate the crumb rubber fines. The monomer strippers are cleaned
periodically. The vacuum stripping vessels and steam stripping columns
are flooded with wash water, and the residual latex and rubber solids
are discharged with the wash water. The units are finally rinsed, pro-
ducing more wastewater with additional suspended solids.

Both of the solution type rubbers are produced by similar processes.
The main process wastewaters are the crumb slurry overfiow and the
solvent-monomer recovery wastes. The slurry overflow is passed through
a pit, where the crumb rubber is separated and periodically removed.

As is the case with all the plants visited, the crumb pits are not
cleaned regultarly, and during cleaning the crumb is disturbed and
escapes the pit. The wastewaters from the solvent~monomer recovery
area are condensates from monomer decant systems and solvent distil-
lation condensates., They are characteristically high in COD, BOD, and
total dissolved solids.

The plant's utility wastewaters are cooling tower blowdown and zeolite
softener regeneration wastes. The blowdown has high chromium and zinc
concentrations, from the corrosion inhibitor. The softener regeneration
waste is a strong brine solution and therefore has a high total dis-
solved solids concentration.

The plant's wastewater treatment facilities consist of settling ponds,
followed by aerated and stabilization lagoons. The plant's final ef-
fluent is treated with alum and polyelectrolyte to obtain proper coagu-
lation of latex solids and fine rubber crumb particles.

The wastewater flows through two parallel sets of two settling ponds
each, where the settleable solids and oils separate. The wastewater then
flows through two further settling ponds in series. The total detention
time in the six settling ponds is four days. Troublesome oil is skimmed
from the ponds. The wastewater then passes to a mechanically aerated
lagoon, which provides approximately three days of detention. The
aerated lagoon effluent passes through two oxidation ponds, which
stabilize the wastewaters and settle the biological solids. The total